


BRHES /ltem#H B & R Fx /Description A& (R31)  #&E / Quantity {f % / Note
61702 F—IVYR—bkH3V TS ¥800 1 Foew TRIUE M2.6 X 06 {7
Tail boom brace clamp w/Socket head bolt M2.6 X 5
61996 TU—RRIVA— (E6-550 UvRT+—H) ¥800 1
Blade holder (for EG-550 Rear body)
SN—T0Xwv ¥200
70682 Rubber grommet x4
Jwyvey— M2.6 X 6.5 X 10.8 ¥500
70674 Washer M2.6 X 6.5 X 0.8 10
RTF14—FvvF L20 ¥500
7777 Body catch L20 x2
Frv IRV M26 X5 ¥300
80227 Socket head bolt M2.6 X 5 x10
TSRABSRIM26 X6 ¥200
80234 Flat head screw M2.6 X 6 x 10
80408 FRP BEFEAHA AV ERT 4 — ¥12,000 1 SN—H0XY M=
FRP Front body w/Rubber grommet
80409 FRP BEFEA ) v—AT 1 — ¥9,800 1

FRP Rear body
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